
 

Spareparts VENTED HEATERS 
 

MODEL BV 80E  ILLUSTRATED PARTS BREAKDOWN 

 

 

 6/10 



 

Spareparts VENTED HEATERS 

Pos. Code NR Description 

1 4031.500 FRAME 
3 S/R SUPPORT 
4 S/R PLUG 
5 S/R AXLE 
6 4031.133 WHEEL 
7 4031.175 WHELL HOLDER 
8 4031.501 FUEL TANK 
9 4031.013 DRAIN PLUG 
10 S/R DRAIN PLUG OR 
11 4110.962 TANK PLUG 
12 4031.502 GRILLE 
13 4031.270 FAN 
14 S/R SCREW M8X8 
15 4031.503 MOTOR FLANGE 
16 S/R RIGHT AIR FLAP 
16 S/R LEFT AIR FLAP 
17 4031.504 COMBUSTION CHAMBER 
19 4031.505 OUTLET CONE 
20 4031.506 BASE 
21 S/R LOWER BODY 
22 S/R UPPER BODY 
23 S/R UPPER BODY 
24 4031.507 CHIMNEY Ø 150 
25 S/R PROTECTION CABLE 35 
26 S/R CONTROL BOX SUPPORT 
27 4031.010 BASE 
28 4031.005 CONTROL BOX LANDIS&GYR 
29 4031.035 TRANSFORMER 230V 
30 4110.971 H.T. CABLE 
31 4111.032 RELAY FINDER 
32 S/R TERMINAL BOARD 

33 4031.508 ELECTR. COMPONENTS 
DRAWER 

34 4031.169 PILOT LAMP 230V 50HZ 
36 4160.637 SWITCH WITH COVER 
37 4031.088 THERMOSTAT PLUG 
38 4031.089 PLATE PLUG 
39 S/R CABLE FASTENER 
40 4031.080 FUSE 6A 
41 S/R EL. WIRE WITH PLUG 

42 S/R EL. WIRE WITH PLUG AND 
CABLE FASTENER 

43 4031.140 RILSAN PIPE 
44 S/R PROTECTION CABLE 
45 4031.509 PIPE CONNECTION 1/4" MX6 
47 4031.160 CONN. STRAIGHT 1/4" MX6 
48 S/R CONN. STRAIGHT 1/8" MX6 
49 4031.800 NUT 3/8"X5 
50 4031.510 FILTER SUPPORT 

Pos. Code NR Description 

51 4031.802 DOUBLE SCREW 
52 4031.803 CONNECTION 
53 4031.070 FILTER WITH CARTIDGE 3/8"
54 4031.150 FILTER 
55 4031.075 TOP OIL FILTER SEAL 
56 4031.015 FILTER CARTRIDGE 
57 4031.180 FILTER HOUSING 
58 4031.045 FAN THERMOSTAT 
59 4031.047 LIMIT THERMOSTAT 
60 4031.095 ELECTRODE 
61 S/R H.T. CABLE CONNECT 
62 4031.106 OIL SUPPLY PIPE 
63 4031.197 PUMP DANFOSS 
64 4031.019 SOLENOID SPOOL 
65 4031.195 SOLENOID VALVE DANFOSS 
66 4031.160 CONN. STRAIGHT 1/4" MX6 
67 4031.060 COUPLING K1 
68 4031.096 CONNECTION 
69 4031.115 BICONE 
70 4031.110 NUT FOR BICONE 
71 4031.130 MOTOR 130W WITH COND. 
72 4031.165 CONDENSER 5 µF 
73 4031.026 CONN. STRAIGHT 1/8" MX6 
74 S/R NUT M14 
75 S/R BURNER FLANGE 80MM 
76 4031.012 NOZZLE SUPPORT 
77 4031.066 DIFFUSOR 
78 4114.500 NOZZLE 0.50 GPH 80º 
79 4031.196 AIR REGULATION FLAP 
80 4031.090 LD PH. UNIT LOA21/24 
81 4031.009 FIXING CLAMP 
82 4031.008 FLANGE 
83 S/R SCREW TC M5X16 
87 S/R SCREW TC 8X3/8" 
89 S/R SCREW TC 8X1"1/2" 
90 S/R SCREW TC 4X1/2" 
91 4031.215 NUT M6 
92 S/R SCREW TC M6X20 
93 S/R SCREW TE 14X1/2" 
94 S/R NUT M5 
95 S/R SCREW TCEI M4X16 
96 S/R SCREW TC 6X1/2" 
97 S/R SCREW TC M4X8 
98 S/R SCREW TCEI M6X25 
99 S/R SCREW TE 14X1" 1/2" 
100 S/R SCREW TC 4X3/8" 
101 4031.191 LOWER OIL FILTER SEAL 
106 4111.116 KIT FILTER 

 
S/R – Parts Available by Special Request Only 

 6/11 



Spareparts VENTED HEATERS

Pos. Description BV 440 <97

1 INLET GRILLE 4031.189
2 ELASTIC PLATE M5 4031.182
3 SCREW TC M5X16 S/R
4 1.5 HP 3-MOTOR 4031.253
5 45 UF CONDENSER 4031.212
6 FAN Ø 550 MM 36 4031.263
7 WASHER 6X24X2 S/R
8 ELASTIC GROVER WASHER Ø 6 S/R
9 SCREW TE M6X16 S/R
10 CABLE FASTENER PG 11 S/R
11 CABLE PROTECTION Ø 18 S/R
12 KABEL 4X1 (MT) S/R
13 AXLE 4031.157
14 WHEEL Ø 250X50 4031.134
15 WHEEL HOLDER Ø 25 4031.177
16 BEARING 4031.183
17 GASKET 4031.201
18 BURNER SUPPORT S/R
19 1" IRON PLUG S/R
20 BURNER COVER 4031.185
21 TOP COVER BURNER 4031.190
22 SUSPENDING RING SCREW M10 4031.332
23 THERMAL ISULATION 4031.203
24 CHIMNEY INSPECTION DOOR S/R
25 COMBUSTION CHAMBER S/R
26 1,5 HP FAN 3- S/R
27 CONNECTION 90" 1/4 MF 4031.222
28 FILTER HEAD S/R
29 FILTER OR S/R
30 UPPER SEAL 4031.181
31 FILTER CARTRIDGE S/R
32 LOWER SEAL S/R
33 FILTER HOUSING S/R
34 FILTER 1/4 S/R
35 BITHERMOSTAT TTCA 4031.194
36 EL. COMPONENTS BOX 4031.261
37 TERMINAL BOARD 6MM 2 S/R
38 CONTROL KNOB 1-0-2 4031.268
39 FUSE HOLDER 4031.206
40 6,3 A FUSE (5X20) 4031.102
41 10 A FUSE (5X20) 4031.101
42 RED PILOT LAMP Ø 10 4031.260
43 4P + G SOCKET 4031.086
44 4P + G PLUG 4031.087
45 3P + G SOCKET 4031.088
46 3P + G PLUG 4031.089
47 EL. WIRE 5X1.5 (MT) S/R
48 EL. COMPONENTS DRAWER 4031.198
49 FUSE HOLDER UN. (5X20) 4031.188

S/R = Parts Available by Special Request Only

6/12




